

乳がん

レジメン名	薬剤名・投与経路	投与量	催吐リスク	日数/クール	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21	22	23	24	25	26	27	28		
DTX療法 40007	ドセタキセル 点滴	75mg/m ² 60分	軽	21日間	★																			~	21									
DTX+HER療法 40007+ 40010/40011	トラスツマブ 点滴 B法	初回8mg/kg 90分 2回目6mg/kg 30分短	軽	21日間	★																			~	21									
	ドセタキセル 点滴	60mg/m ² 60分			★																													
EC療法 40013	エビルピシン 点滴	75mg/m ² 15分	高	21日間	★																			~	21									
	シクロホスファミド 点滴	600mg/m ² 30分			★																													
ERI療法 40027	エリ布林 点滴	1.4mg/m ² 全開	軽	21日間	★							★												~	21									
FEC療法 40008	エビルピシン 点滴	100mg/m ² 全開	高	21日間	★																			~	21									
	フルオロウラシル 点滴	500mg/m ² 全開			★																													
	シクロホスファミド 点滴	500mg/m ² 60分			★																													
GEM療法 40015	ゲムシタピン 点滴	1250mg/m ² 30分	軽	21日間	★							★												~	21									
weekly-HER療法 40005 40006	トラスツマブ 点滴 A法	初回4mg/kg 90分 2回目2mg/kg 30分短	最小	7日間	★																			~	7									
tri-HER療法 40010 40011	トラスツマブ 点滴 B法	初回8mg/kg 90分 2回目6mg/kg 30分短	最小	21日間	★																			~	21									
PER+HER+DTX 療法 40021 40022	ベルツマブ 点滴	初回840mg/回 60分 2回目420mg/回 30分	軽	21日間	★																			~	21									
	トラスツマブ 点滴	初回8mg/kg 90分 2回目~6mg/kg 30分			★																													
	ドセタキセル 点滴	75mg/m ² 60分			★																													
PER+HER+PTX 療法 40028 40029	ベルツマブ 点滴	初回840mg/回 60分 2回目420mg/回 30分	軽	21日間	★																			~	21									
	トラスツマブ 点滴	初回8mg/kg 90分 2回目~6mg/kg 30分			★																													
	パクリタキセル 点滴	80mg/m ² 60分			★									★								★												
weekly-PTX療法 40003	パクリタキセル 点滴	80mg/m ² 60分	軽	7日間	★																		~	7										
PTX療法 B法 40004	パクリタキセル 点滴 B法	100mg/m ² 60分	軽	56日間	★								★																					
					★																													
PTX+BV療法 40025	パクリタキセル 点滴	90mg/m ² 60分	軽	28日間	★								★																				~	28
	ペバシズマブ 点滴	10mg/kg 90分 30分短			★																													
PTX+HER療法 40003+ 40005/40006	トラスツマブ 点滴 A法	初回4mg/kg 90分 2回目2mg/kg 30分短	軽	28日間	★								★																				~	28
	パクリタキセル 点滴	80mg/m ² 60分			★																													
TC療法 40012	ドセタキセル 点滴	75mg/m ² 60分	中	21日間	★																			~	21									
	シクロホスファミド 点滴	600mg/m ² 30分			★																													
T-DM1療法 40018	トラスツマブ 点滴 エムタンシン	3.6mg/kg 90分 30分短	軽	21日間	★																			~	21									
VNR療法 40002	ビノレルピン 点滴	25mg/m ² 全開	最小	21日間	★								★											~	21									